
This Owner's Manual is provided and hosted by Appliance Factory Parts.

Ducane 7100
Owner's Manual

Shop genuine replacement parts for Ducane 7100

Find Your Ducane Grill Parts - Select From 201 Models

-------- Manual continues below --------

https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/gasgrillparts/ducane/7100.html
https://www.appliancefactoryparts.com/gasgrillparts/ducane/


16

52

55
13

47

46
45

44

48

1

10

9

87

6

23

1956

56

5

4

3

51

50

49
11

2

12
24

21
22

20

30

31

28

27

26

29

25

53

39

36

37

38

41 40

18

32

42

43 34

32 54
14

15

17

35

33

PARTS LIST
Model 7100, 7100R, 7200, 7200R



7100 7100R 7200 7200R

STAINLESS SERIES PARTS LIST 

PART NUMBER

No. Part Name

Quantity

7100/ 7100R/
7200 7200R

1 FIXED HOOD 1 1 31200019 31200019 31200006 31200006
2 WARMING RACK 1 1 30000025 30000025 30000026 30000026
3 MEAT HOOKS (PAIR) 0 1 N/A G1129874 N/A G1129874
4 SPIT ROD 0 1 N/A 20101101 N/A 20101201
5 SPIT ROD HANDLE 0 1 N/A G1129418 N/A G1129418
6 HOOD HANDLE 1 1 30000015 30000015 30000016 30000016
7 HOOD HANDLE BRACKET 2 2 30000017 30000017 30000017 30000017
8 HOOD HANDLE INSULATOR 2 2 30000020 30000020 30000020 30000020
9 HOOD HANDLE MOUNTING SCREWS 4 4 30000029 30000029 30000029 30000029
10 FRONT HOOD ASSEMBLY (w/o HANDLE) 1 1 31200020 31200020 31200007 31200007
11 ROTIS MOTOR 0 1 N/A G0627006 N/A G0627006
12 SEAR GRID SET (2) 1 1 20172304 20172304 20172305 20172305
13 SIDE SHELF (SHIPPED WITH BASE) 2 2 30100029 30100029 30100029 30100029
14 CONTROL KNOB 2 3 30000012 30000012 30000012 30000012
15 BEZEL 2 3 30000013 30000013 30000013 30000013
16 CASTERS 4 4 20523101 20523101 20523101 20523101
17 CONTROL BOX 1 1 31200023 31200022 31200021 31200005
18 IGNITION MODULE 1 1 30000045 30000007 30000045 30000007
19 CLEANING PAN 1 1 30100063 30100063 30100026 30100026
20 #8X1/2 PHILLIPS PAN HD 18 22 30000043 30000043 30000043 30000043
21 ROTIS BURNER 0 1 N/A 30000001 N/A 30000002
22 ROTIS ELECTRODE 0 1 N/A 30000023 N/A 30000023
23 DRIP PAN 0 1 N/A G1125216 N/A G1125216
24 BRIQUETTES (BOX) 1 1 20172204 20172204 20172205 20172205
25 LA-VA-GRATE 1 1 20172507 20172507 20172508 20172508
26 COLLECTOR BOX ASSEMBLY 2 2 31200013 31200013 31200013 31200013
27 MAIN BURNER ELECTRODE (RH) 1 1 30000050 30000050 30000050 30000050
28 MAIN BURNER ELECTRODE (LH) 1 1 30000024 30000024 30000024 30000024
29 #8 X 3/8 HEX SLT WSH HD SCREW SS 1 1 20187001 20187001 20187001 20187001
30 RH BURNER ASSY (INCLUDES 26, 27 & 29)* 1 1 31200024 31200024 31200015 31200015
31 LH BURNER ASSY (INCLUDES 26, 28 & 29)* 1 1 31200025 31200025 31200016 31200016
32 REGULATOR (LP MODELS ONLY) 1 1 20184501 20184501 20184501 20184501
32 REGULATOR (NATURAL MODELS ONLY) 1 1 G1827628 G1827628 G1827628 G1827628
33 HEYCO BUSHING 10 10 30000046 30000046 30000046 30000046
34 HOSE ASSEMBLY (LP MODELS ONLY) 1 1 G1129767 G1129767 G1129767 G1129767
35 MANIFOLD 1 1 30000021 30000003 30000022 30000004
36 GAS VALVE (LP MODELS ONLY) 2 3 30000005 30000005 30000005 30000005
36 GAS VALVE (NATURAL MODELS ONLY) 2 3 30000037 30000037 30000037 30000037
37 MAIN BURNER ORIFICE (LP MODELS) 2 2 G1026743 G1026743 G1031095 G1031095
37 MAIN BURNER ORIFICE (NAT MODELS) 2 2 G1031102 G1031102 G1031353 G1031353
38 ROTIS ORIFICE (LP MODELS) 0 1 N/A 20524902 N/A 20524902
38 ROTIS ORIFICE (NATURAL MODELS) 0 1 N/A 30000044 N/A 30000044
39 MANIFOLD ASSEMBLY (LP MODELS) 1 1 31200028 31200027 31200026 31200014

(INCLUDES 35, 36, 37 & 38)
39 MANIFOLD ASSEMBLY (NATURAL MODELS) 1 1 31200032 31200031 31200030 31200029

(INCLUDES 35, 36, 37 & 38)
40 GAS SUPPLY LINE 1 1 30000038 30000038 30000038 30000038
41 FLARE UNION 1 1 30000039 30000039 30000039 30000039
42 REDUCER (NATURAL MODELS) 1 1 G1026789 G1026789 G1026789 G1026789
43 U-BOLT W/NUTS 1/4-20X3/4X1 1/4 2 2 20341201 20341201 20341201 20341201
44 ACORN NUT 1/4-20 SS 2 2 30000028 30000028 30000028 30000028
45 LOCKWASHER 3/8 2 2 30000042 30000042 30000042 30000042
46 HOOD PIVOT SPACER 2 2 30000014 30000014 30000014 30000014
47 HOOD PIVOT SCREWS 2 2 30000027 30000027 30000027 30000027
48 BURNER BOX 1 1 31200035 31200034 31200033 31200004
49 SCREW #10-24 X 3/8 PHILLIPS TRUSS HD SS 0 2 N/A 30000040 N/A 30000040
50 ROTIS BRACKET 0 1 N/A 30100035 N/A 30100035
51 ACORN NUT #10-24 SS 0 2 N/A 30000041 N/A 30000041
52 BASE CABINET 1 1 31200036 31200036 31200011 31200011
53 FRONT DOOR 1 1 31200037 31200037 31200012 31200012
54 SCREW 1/4-20 X 1 HWH CONE POINT SS 4 4 20370302 20370302 20370302 20370302
55 SCREW 1/4-20 X 1/2 SHW HD SS 10 10 G1045133 G1045133 G1045133 G1045133
56 ROTIS-A-GRATE/FILLER 1 1 31200038 31200039 31200018 31200008

* (7200 SERIES) “S” BURNER SHOWN, (7100 SERIES) “P” BURNER NOT SHOWN


